

Certificate of Analysis

customer **Musterfirma GmbH**
Musterstrasse
Musterhausen

labelling **wave solder machine Nr.XYZ**

date of sampling **14.01.2015**

Spark-OES

batch: 15E016112		crit. values SN100C Service	
lab date	14.01.2015	rev. 2	
	Mass. %	min	max
Sn (calc.)	99,00		
Ag	0,0026		0,100
Al	0,0008		0,002
As	<0,001		0,03
Au	<0,001		
Bi	0,003		0,1
Cd	<0,001		0,002
Cu	0,867	0,40	0,85
Fe	0,003		0,03
Ge	0,0020		0,1
In	0,0025		
Ni	0,0410	0,010	0,100
Pb	0,0636		0,100
Pd	0,0008		
Sb	0,0155		0,05
Zn	0,0007		0,005

Remarks

This is an automatically generated report that has not been evaluated by a technician. If values for a specific element are outside the range indicated (red), please contact BALVER ZINN for further information as these may cause processing problems.